Slqe -

Draft Version
Activated Sludge Bulking Handbook
by
Michael S. Switzenbaum
Associate Professor
and
Thomas R. Plante and Brian Woodworth
Graduate Research Assistants
Department of Civil Engineering
University of Massachusetts
Amherst, MA 01003



ACKNOWLEDGEMENTS

This study was supported by the Research and Demonstration Program of
the Massachusetts Division of Water Pollution Control (Project Number 88-
08). The assistance of the TATS group of the DEQE Training Center in
Milbury is also acknowledged.

Nea& T\‘ut QQ@CS’\
W\ Buer o

\U\‘r\!\ Se,c_,\-c;faﬂ Q*-’“’

DE Q& Co wami § Lo ne-

’FD“)? C “btf'—d(’"/

ii



Table of Contents

Acknowledgements

...................................................
[...]
3.b.3. Prechlorination.............oiiiininnniunnennanny 38
3.b.4. Caustic Addition......... ... 0ot 38
3.b.5. Increase in Sludge Wastage (WAS)................. 38
3.b.6. Process Modification............. ..o, 39
4. NONSELECTIVE CONTROL. .. vt intenennenernentrnrnoeneananeansnn 41



APPENDIX B. CARE AND USE OF THE MICROSCOPE

4.a. Chemicals to Enhance Settling............. ...t 41
4.b., Chlorinatbiom. . ...ttt it ittt e e 41
4.c. Hydrogen peroxide............... .. it 43

4.d. anipulation of RAS Flowrate and Aeration Basin Feed

FOAMING

CASE STUDIES IN MASSACHUSETTS

{to be developed as part of this project)

ENGINEERING EVAIUATION OF THE BULKING PROBLEM IN MASSACHUSETTS.48

{to be developed as part of this project)

ANNOTATED BIBLIOGRAPHY . .. ... oottt it iinre i s tan it 49

{to be developed as part of this project)

REFERENCES CITED IN THIS HANDBOOK.........ccuuuniioinnnrninnnns 50
APPENDIX A. CYLINDER SETTLING TESTS........c.vtevumrrronuerannnnns A-1

........................ B-1
B.1. Magnification........ .. ... .. .. . i B-2
B.2. Resolving power.............. e e B-4

vi



APPENDIX C.

APPENDIX D.

.10.

.11,

MODIFIED IDENTIFICATION PROCEDURE AND NOTES

ITlumination. ... ... ... . . i i B-6
Special precautions............ ... ... o il B-6
The phase microscope......... ... ... .. ... .. B-7
Parts of the compound microscope................... B-9
Procedure for using micrescope..................... B-11
Calibration of the micrescope...................... B-12
Cleaning. ... ..ottt i e B-13
Eo ot B o - P B-13
MaintenanCe. ... ..o B-13

CHLORINATION PARAMETERS......... ... ininiinnenran D-1

vii



Title
1. Typical Flowsheet of A Wastewater Treatment Plant ............ 4
2. Schematic of Biological Growth and Respiration ............... 7
3. Activated Sludge Process Schematic (Reference 10) ............ 8
4, Activated Sludge Process Modifications ....................... 10
5. The Influence of SRT on SVI ... .. ... ittt iinriininneans 18
6. Effect of Filamentous Microorganisms on Activated Sludge
Floc Structure (Reference 10) ....... ... . it iinanann, 20
7. Line Drawings of Activated Sludge Flocs (Reference 2) ........ 23
8. Dichotomous Key for Filamentous Microorganism "Identification”
in Activated Sludge (Reference 10) ......... ..., 31
9. ™"Selector™ System Configuration (Reference 4) ................ 40
10. Cylinder Settling Tests (Reference 9) ............. ... .ot A-2
11. Relationship Between Working Distance of Objective Lens
and Adjustment of Iris Diaphragm. The Shorter the Working
Distance, the More Open the Diaphragm. (Reference 7) ......... B-3
12. How the 0il-Immersion Objective Increases the Amount of
Light Passing From the Specimen Into the Objective
Lens (Reference 7) . ..... i it ereareeenaaatinennenan B-5
13. Image Formation by Phase Contrast (Reference 7) .............. B-8
14, Compound Microscope (Reference 7) ....... ..o B-10
15. Chlorination parameters (Reference 4) ..........cciinvivninn... D-2

List of Figures

wiii



List of Tables

Title
1. Important Contaminants in Wastewater and the Unit Operations,
Processes and Treatment Systems Used for their removal
(Reference 5) ...t i i et e e e e 2
2. Typical Activated Sludge Design Parameters ................... 13
3. Causes and Effects of Activated Sludge Separation Problem
(Reference L10) ...ttt ettt ine s st ianans 17
4. Subjective Scoring of Filament Abundance (Reference 10) ...... 27
5. Filament Measurement Technique of Sezgin et al (8) ........... 28
6. Summary of Typical Morphological and Staining Characteristics
of Filamentous Micreorganisms Commonly Observed in Activated
Sludge (Reference 10) .. ... . .ttt 30
7. Relative Frequency of Various Types of Filamentous Micro-
organisms observed in Activated Siudge (Reference 4) ......... 32
8. Dominant Flament Types Indicative of Activated Sludge Opera-
tional Problems (Reference LO) ...... ..ttt itnnnnnnennn 34
9. Case Examples of "Curing" Bulking by a Change in Operation
Suggested by Filament Identification (Reference 4) ........... 35
10. Control Measures for Activated Sludge Bulking (Reference 2) ..37

ix



DRAFT VERSION
ACTIVATED SLUDGE BULKING HANDBOOK
CHAPTER 1.

1. BACKGROUND

l.a. The Nature of Wastewater Treatment

l.a.l. Water Pollution Control

Water pollution control is a very important topic and we should be
proud to be part of this profession. We protect receiving waters (streams,
rivers and lakes) by practicing water pollution control, or wastewater
treatment, for two general reasons - public health control (prevention of
water borne diseases) and aesthetics (protecting the environment).

l.a.2. BOD and Suspended Solids Removal

Wastewater is a mixture of many different components. The important
contaminants of wastewater include suspended solids, biodegradable organics,
pathogens, nutrients, refractory organics, heavy metals, and dissolved
inorganic salts. Table 1 summarizes the important contaminants, the reason
for their importance, and the treatment processes (technology) available for
removing these contaminants from wastewaters.

In general, we are wusually most concerned about the first three
contaminants listed in Table 1 - suspended solids, biodegradable organics
and pathogens. :

The challenge of wastewater engineering is to design, build, and
properly operate treatment plants to protect receiving waters (for health
and aesthetic purposes) in an economical manner. This is no small task when
one considers the enormous amount of wastewater generated (>100 gallons per
person per day). One can see from Table 1 that there are a large variety of
processes available to get the job done. In fact the technology exists to
convert the most contaminated water Imaginable to high quality drinking
water (or even better!). However, the costs would be much too high.

To meet this challenge, we basically rely on two relatively inexpensive
phenomena - gravity settling (sedimentation) and biological oxidation
(activated sludge). While many possibilities exist, a typical flow sheet
for a wastewater plant is shown in Figure 1.

The wmajor elements of this typical plant are well known to all of us,
but it is important to remember that at the heart of this plant are the two
basic phenomena - settling and biological oxidation.

If there is such a thing, typical wastewater would have approximately
220 mg/l of suspended solids (SS) and 220 mg/l 5 day biochemical oxygen
demand (BODS). Since preliminary treatment is designed to remove large

objects, wvirtually no removal of BOD and SS occurs in this step. During
primary sedimentation approximate 50% of the SS are removed by settling. In
addition, since some of the BOD 1is associated with particles which can



Table 1. Important Contaminants in Wastewater and the Unit Operations, Processes, and
Treatment Systems Used for Their Removal. (Reference 5)
Contaminants Reason for importance Unit operation, unit process,
Oor treatment system
Suspended Suspended solids can lead to Sedimentation
solids development of sludge deposits and

anaerobic conditions when untreated
wastewater is discharged in the
aquatic environment.

Biodegradable Composed principally of proteins,

organics

Pathogens

Nutrients

carbohydrates and fats, bio-
degradable organics are measured
most commonly in terms of BOD
(biochemical oxygen demand) and

COD (chemical oxygen demand). If
discharged untreated to the enviren-
ment, their biological stabilization
can lead to the depletion of natural
oxygen resources and to the
development of septic conditions.

Communicable diseases can be

transmitted by the pathogenic
organisms in wastewater.

Both nitrogen and phosphorus, zalong

with carbon, are essential nutrients
for growth. When discharged to the
aquatic envircnment, these nutrients
can lead to the growth of undesirable
aquatic life., When discharged in
excessive amounts on land, they can
also lead to the pollution of
groundwater,

Screening and comminution

Filtration variations

Flotation

Chemical-polymer addition/
sedimentation

Coagulation/sedimentation

Land-treatment systems

Activated-sludge variations

Fixed-film: trickling filters

Fixed-film: rotating biological
contactors

Lagoon variations

Intermittent sand filtration

Land-treatment systems

Physical-chemical systems

Chlorination
Hypochlorination
Ozonation
Land-treatment systems

Nitrogen

Suspended-growth nitrifications
and denitrification variatioms

Fixed-film nitrification and
denitrification variations

Ammonia stripping

Ion exchange

Breakpoint chlorination

Land-treatment systems

Phosphorus

Metal salt addition/sedimentation

Lime coagulation/sedimentation

Biological-chemical phosphorus
removal

Land-treatment systems



Refractory
organics

Heavy metals

Dissolved
inorganic
salts

These organics tend to resist comn-

ventional methods of wastewater
treatment. Typical examples include
surfactants, phenols, and
agricultural pesticides.

Heavy metals are usually added to

wastewater from commercial and
industrial activities and may have
to be removed if the wastewater is
to be reused.

Inorganic constituents such as calcium,

sodium, and sulfate are added to the
original domestic water supply as a
result of water use and may have to
be removed if the wastewater is to
be reused,

Carbon adsorption
Tertiary ozonation
Land-treatment systems

Chemical precipitation
Ion exchange
Land-treatment systems

Ion exchange
Reverse osmosis
Electrodialysis



Figure 1. Typical Flowsheet of a Wastewater Treatment Plant

Wastewater —e=

Preliminary
Treatment

Primary Secondary
Sedimentation Treatment
Aeration
&
. 2nd
Primary Sedimentation
Sludge

Waste
Activated
Sludge

|

Sludge
Processing

—=-| Disinfection

—— Discharge

#Disposal

=



settle out, approximately 35% of the BOD is removed. This leaves 110 mg/1
S$5 and 140 mg/l BOD after primary treatment of our typical wastewater. This
is seldom sufficient effluent quality for water pollution control. In the
Clean Water Act of 1972 (Publiec ©Law 92-500} in fact, minimum effluent
standards were set at 30 mg/l BOD5 and 30 mg/1 SS (30 day averages) for

municipal wastewater treatment plants. Therefore, additional treatment is
needed after primary sedimentation. This 1is accomplished in secondary
treatment.

The BOD remaining after primary sedimentation is composed of soluble
and particulate organic matter. The soluble organics are proteins,
carbohydrates and lipids. The particulates (SS) are mostly organic in
nature and become biodegradable after they are hydrolyzed (or dissolved).
Thus the BOD and S5S may be considered to be food for microorganismg such as
bacteria, fungi and protozoa. This {is the problem and "cure" of water
pollution control. The problem is that when untreated wastewater is
discharged into recelving water, the microorganisms degrade the organics by
natural processes which take many days to occur. In doing so, the water
becomes depleted of oxygen which then causes unpleasant odors and sights.
The "cure™ is that we can use these very same natural processes (which take
days) in carefully engineered and operated reactors to carry out microbial
reactions in hours, by pumping oxygen into the reactors. For engineers the
question 1is how to design these processes. For operators, the question is
how to operate and control these processes,

1.b. Basic Microbiology of Activated Sludge

1.b.1. Organisms Involved

Activated sludge 1s a very complex ecosystem. Many different types of
organisms are present and many interactions occur among the organisms.
These organisms are mostly bacteria but also fungi, protozoa and rotifers.
The organisms must be able to grow on the "food" (substrate) available in
wastewater at ambient temperatures in a mixed, aerated enviromment. They
must also have the ability to form flocs and settle out in secondary
sedimentation

The organisms can be divided into four major classes: floc formers,
saprophytes, predators, and nuisance organisms. The floc forming organisms
are mostly bacteria. They form natural polymers which cause individual
bacteria to clump together and become large enocugh to form flocs which can
then settle out by gravity forces. The saprophytes are mostly bacteria.

They degrade the organic matter (BOD). Some saprophytes are also floc
formers. The predators are mainly protozea and to a lesser degree rotifers.
Their prey are the dispersed bacteria (those not in flocs). Note that

individual bacteria do not settle well. This is why flocs are so important
for the activated sludge process to work. The predators are Iimportant in
producing clear effluents since dispersed bacteria make effluents look
cloudy. Finally, the nuisance organisms are filamentous fungi and
filamentous bacteria. These are the organisms which cause bulking problems.
While most bacterla grow as spheres, rods or spirals, filamentous organisms
grow in the form of very long rods, many times longer than wide. Thus the

filamentous organisms do not form good settling flocs or flocs which compact
very well.



1.b.2. Growth and Respiration

Most biological organisms use organic compounds in their growth and
respiration processes. Organic compounds are complex materials consisting
of a carbon skelton - carbon atoms linked together - to which other atoms
are attached - usually hydrogen, often oxygen and sometimes others such as
nitrogen, sulfur and phosphorus.

When organisms use organic compounds as food for growth the carbon
atoms of the compound are used as a foundation on which to build new
cellular organic material. This process can be represented by the following
equation:

Food Organics -—9§g§?§§@§--> Cellular Organics (1)

This process requires energy because the organisms are building a new
material, cellular organics. The energy 1is obtained by degrading, or
burning, other food organics to carbon dioxide and water as follows:

Food Organics .Organisms €O, + HOH + Energy (2)

The energy released is used in the growth process of equation (1). The
burning process is referred to as respiration.

Organisms also require other materials, or nutrients, in their growth
and respiration processes. A source of nitrogen is required in the growth
process because this element is incorporated into the new cellular organic
material. A source of oxygen is required in the respiration process to burn
the organic material, the carbon, to carbon dioxide. Other nutrients which
are also required include phosphorus and trace elements such as magnesium,
cobalt, iron and manganese.

Because the energy released by respiration is wused in the growth
process, these two cellular functions are not independent, but are, in fact,
closely integrated and controlled within the cell. The c¢ell can thus be

considered as a factory - taking in nutrients and discharging products - as
shown in Figure 2,

The growth and respiration processes discussed above are carried out by
most living organisms. The result is a biodegradation of food organics to
waste products - COZ' HZO’ residuals at a lower energy level - and to new

cells which can then perpetuate the process.

l.c. The Activated Sludge Process - Principles
l.c.1. Description

The reactions described in the previous section can be carried out in
the unit process called activated sludge. In this process wastewater and
microorganisms are mixed and aerated. The biclogical solids are then
separated from the trea\ged wastewater and returned to the aeration process
as needed. A schmatic of the activated sludge process is shown in Figure 3.
The major feature of activated sludge 1s that by recycling biological




Figure 2. Schematic of Biological Growth and Respiration

Nutrient Cell Product
input Waste Energy Output
| ( : h
OXY{4en Bespiration:
oxgen ————o| .
Food Organics + O, —* CO, + H,0
Phosphorus ———— (+ nuttients) ~—Z CO,
+ nutrients
Nitrogen —————= £ —-~— H,0O
' nergy
Food organics ————= <———7 New cells (sludge)
Other nutrients —————m~ “——> Residual products

Growth:

Food Organics — new cells
\. _J




SECONDARY
AERATION BASIN CLARIFIER